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Autoclaved Lightweight Precast Concrete Curtain Wall with
the Fire Resistant Joint and the Drained Joint, “WALL 21”

Hideakira Watanabe, Ryojl Kinosita, Kunio Tsuchikabe
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Fig. 1 Production flow chart of WALL 21
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Fig. 2 Joint details of WALL 21
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Fig. 3 Test set-up of water-tight test
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Fig. 4 Effect static wind pressure (P} on the pressure differ-
ence between outside and inside of open joints (Fh)

Table 1 Water-tight test results

Dynamic wind pressure Vertical Horizontal
(kgf/m?) joint joint

7 ~ 23 No leakage No leakage

40 ~ 60 No leakage No leakage

75 ~ 112 No leakage No leakage

125 ~ 187 No leakage No leakage

200 ~ 275 No leakage No leakage

Note 1) Dynamic wind pressure period: 2 sec
2) Water spray: 4 Jjmin-m?
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Fig. 5 Fire test results of WALL 21
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Table 2 Comparison of concrete characteristics

wata [Hghuwseh| sce
Dry density*‘(kg P 1100 2000 650
Compressive SEE;?,’% :}112) 130 320 40
Bending Strentgkt:fjcmﬂ) 25 40 10
Young ‘?ﬁgfﬁlﬁfx 104 5.3 18 1.8
Thermal( ]({:gﬁf};“}ll" lot%) 0.19 0.7 0.13
Transmissicn IOSS(dB) 44 49 29

#L Density including reinforcing steel bars
*2 Aytoclaved lightweight cement (in steam of 180°C at 10 atm)
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